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NUMBER: TTJ0061401

APPLICANT: PINTEX TEXTILE CO., LTD. DATE: OCT 07, 2005
RM. 506, NO 2,
MINTSU E. RD.,
TAIPEI,
TAIWAN, R. 0. C,

SAMPLE DESCRIPTION
ONE (1) PIECE OF SUBMITTED SAMPLE SAID TO BE 100% POLYESTER WOVEN FABRIC
WITH WATER REPELLENCY + WATER VAPOUR PERMEABILITY FINISH, IN YELLOW.

APPLICANT' S PROVIDED CARE INSTRUCTION/LABEL : NOT PROVIDED

DATE RECEIVED/DATE TEST STARTED : OCT. 04, 2005
ORDER NO. 5w
STYLE NO. P -
BUYER’ § NAME i
MANUFACTURER' S NAME : -
REF. i

PREPARED AND CHECKED BY:
FOR INTERTEK TESTING SERVICES
TAIWAN LT

CAROL PENG"
MANAGER
TEXTILE AND FOOTWEAR DIVISION
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NUMBER: TTJ0061401
TESTS CONDUCTED (AS REQUESTED BY THE APPLICANT)

1 WATER VAPOUR PERMEABILITY AS RECEIVED (JIS L 1099—1993, METHOD B-1,
POTASSIUM ACETATE METHOD) :

26,424 G/M*/24HRS

(THE AMOUNT 26,424 G/M?/24HRS IS MULTIPLIED 24 BY 1,101 G/M?/HR)

TESTED CONDITION : CUP AREA (M?) : 0.00246
CUP HEIGHT (MM) : 75
REAGENT : POTASSIUM ACETATE SOLUTION

TEMPERATURE ('C) : 30°C
REMARK : COATED SIDE TOWARD WATER.

2 HYDROSTATIC HEAD TEST AS RECEIVED (JIS L 1092-1998, SECTION 6.1 METHOD A,
PRESSURE GRADIENT AT 60 MBAR/MIN WATER PRESSURE) :

PROVIDED
REQUIREMENT
6,680 MM 9,000 MM
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